

非開示情報

对碘甲苯分析单

The Certification of Analysis for 4-Iodotoluene

产品批号: 非開示情報		生产日期: 2025.05.07	
Batch No.:		Manufacturing Date:MAY.07.2025	
项目	标准	检验结果	
Item	Standard	Testing Result	
外观	无色至淡黄色结晶	无色至淡黄色结晶	
Appearance	Colorless to pale yellow crystal	Colorless to pale yellow crystal	
熔点范围	33-35℃	33-35℃	
Melting Range			
含量(HPLC)	≥99%	99.75%	
Assay(HPLC)			
结论: 符合企业标准。			
Result: In accordance with the standard of enterprise. 非開示情報			

非開示情報

检验日期: 2025.05.07

Checking Date: MAY.07.2025

检验员